
ADAMS 
MODEL CD-22 
MODEL CD-28 

CONTINUOUS DUTY WINCH 
 

PARTS LISTS & ASSEMBLY DRAWINGS 

General Machine Products (KT), LLC 
3111 Old Lincoln Highway Trevose, PA 19053 USA 

Tel: +1.215.357.5500 Fax: +1.215.357.6216 Email: info@GMPtools.com  

mailto:info@GMPtools.com


INDEX 
 Page 

General Arrangement………………………………………………….. 2 

General Assembly Drawing…………………………………………… 3 

General Assembly Parts List………………………………………….. 4 

Drive & Safety Brake Assembly Drawing……………………………. 5 

Drive & Safety Brake Assembly Parts List…………………………... 6 

Final Drive Assembly Drawing………………………………………... 7 

Final Drive Assembly Parts List………………………………………. 8 

Clutch & Disc Brake Assembly Drawing…………………………….. 9 

Clutch & Disc Brake Assembly Parts List…………………………… 10 

Band Brake Assembly Drawing………………………………………. 11 

Band Brake Assembly Parts List……………………………………... 12 

  

  

  

  

  

  







IT
E

M
 

P
A

R
T

 N
A

M
E

 
P

A
R

T
 #

 
Q

T
Y

. 
IT

E
M

 
P

A
R

T
 N

A
M

E
 

P
A

R
T

 #
 

Q
T

Y
. 

1
 

B
o

lt
, 
H

e
x
 5

/8
-1

8
 x

 2
 (

w
/n

u
t 
&

 l
o

c
k
 w

a
s
h

e
r)

 
1

5
6

5
4
 

1
6
 

2
7
 

B
ra

c
k
e

t,
 W

in
c
h

 M
o

u
n

ti
n

g
 

1
4

8
4

9
 

2
 

2
 

F
it
ti
n

g
, 
L

u
b

e
 

1
6

6
2

7
 

1
 

2
8
 

S
c
re

w
, 
C

a
p

 3
/8

-2
4

 x
 2

 1
/4

 
1

6
7

0
1
 

2
 

3
 

C
o

lla
r,

 D
ru

m
 T

h
ru

s
t 

1
6

8
4

0
 

1
 

2
9
 

S
c
re

w
, 
C

a
p

 3
/8

-2
4

 x
 1

 1
/4

 
1

6
7

0
2
 

4
 

4
 

P
in

 S
p

in
d

le
 A

s
s
e

m
b

ly
 

1
5

6
9

4
 

1
 

3
0
 

S
c
re

w
, 
C

a
p

 1
/2

-2
0

 x
 1

 1
/4

 
1

6
9

6
7
 

2
 

5
 

S
p

ro
c
k
e

t,
 W

in
c
h
 

1
4

8
3

0
 

1
 

3
1
 

S
c
re

w
, 
C

a
p

 1
/2

-2
0

 x
 1

 3
/4

 
1

6
3

6
6
 

1
5
 

6
 

C
la

m
p

, 
R

o
p

e
 

1
6

6
1

1
 

1
 

3
2
 

N
u

t,
 3

/8
-2

4
 

1
6

7
0

3
 

2
 

7
 

R
o

d
 E

n
d

 C
lu

tc
h

 Y
o

k
e

 S
h

a
ft
 L

e
v
e

r 
1

4
9

0
6
 

1
 

3
3
 

N
u

t,
 3

/8
-2

4
 

1
6

7
0

3
 

4
 

8
 

B
ra

c
k
e

t,
 C

lu
tc

h
 L

e
v
e
r 

1
5

5
7

3
 

2
 

3
4
 

N
u

t,
 1

/2
-2

0
 

1
6

3
1

0
 

1
5
 

9
 

L
e

v
e

r,
 C

lu
tc

h
 R

o
d
 

1
4

9
0

4
 

1
 

3
5
 

N
u

t,
 5

/8
-1

8
 

1
6

7
0

5
 

1
6
 

1
0
 

R
in

g
, 
R

e
ta

in
in

g
 

1
6

5
9

9
 

2
 

3
6
 

N
u

t,
 1

/2
-2

0
 C

a
s
tl
e
 

0
9

0
4

1
 

1
 

1
1
 

C
o

lla
r,

 D
ru

m
 T

h
ru

s
t 

1
4

8
3

1
 

1
 

3
7
 

W
a

s
h

e
r,

 L
o

c
k
, 
3

/8
 

1
6

4
4

9
 

2
 

1
2
 

W
a

s
h

e
r,

 T
h

ru
s
t 

1
4

8
3

2
 

1
 

3
8
 

W
a

s
h

e
r,

 L
o

c
k
, 
3

/8
 

1
6

4
4

9
 

4
 

1
3
 

S
h

a
ft
, 
C

lu
tc

h
 L

e
v
e

r 
1

4
8

3
3
 

1
 

3
9
 

W
a

s
h

e
r,

 L
o

c
k
, 
1

/2
 

0
9

3
2

4
 

1
7
 

1
4
 

L
e

v
e

r 
C

lu
tc

h
 R

o
d

 S
h

a
ft
 

1
6

5
9

8
 

1
 

4
0
 

W
a

s
h

e
r,

 L
o

c
k
, 
5

/8
 

1
6

6
8

6
 

1
6
 

1
5

†
 

D
ru

m
, 
S

h
a

ft
 C

D
-2

2
 

1
4

8
3

5
 

1
 

4
1
 

N
u

t,
 R

o
p
e

 C
la

m
p
 

1
4

9
1

1
 

1
 

 
D

ru
m

, 
S

h
a

ft
 C

D
-2

8
 

1
4

9
1

9
 

1
 

4
2
 

P
in

, 
T

a
p

e
r 

#
7
 x

 4
 

1
6

7
0

6
 

2
 

1
6
 

D
ru

m
, 
C

D
-2

2
 

1
5

5
7

4
 

1
 

4
3
 

P
in

, 
R

o
d

 E
n

d
 1

/2
 S

A
E

 
1

6
6

9
6
 

2
 

 
D

ru
m

, 
C

D
-2

8
 

1
5

5
7

8
 

1
 

4
4
 

P
in

, 
C

o
tt
e

r 
1

/8
 x

 7
/8

 
0

3
6

1
8
 

2
 

1
7
 

F
ra

m
e

, 
C

D
-2

2
 

1
5

5
6

5
 

1
 

4
5
 

P
in

, 
C

o
tt
e

r 
3

/3
2

 x
 1

 
0

9
0

0
8
 

1
 

 
F

ra
m

e
, 
C

D
-2

8
 

1
5

5
7

9
 

1
 

4
6
 

K
e

y
, 
W

o
o

d
ru

ff
 1

/4
 x

 7
/8

 
1

6
7

0
7
 

2
 

1
8
 

B
u

s
h

in
g

, 
D

ru
m

 S
h

a
ft
 H

a
n

g
e

r 
1

6
6

1
4
 

1
 

4
7
 

R
o

d
 E

n
d
 

1
6

7
0

9
 

1
 

1
9
 

P
in

, 
R

o
ll 

1
/4

 x
 3

/4
 

0
3

9
8

6
 

1
 

4
8
 

B
u

s
h

in
g

, 
D

ru
m

 
1

6
6

9
3
 

2
 

2
0
 

H
a

n
g

e
r 

A
s
s
e
m

b
ly

 
1

5
5

5
7
 

1
 

4
9
 

B
a

n
d

 B
ra

k
e

 A
s
s
e
m

b
ly

 
1

5
5

3
4
 

1
 

2
1
 

R
o

d
 A

s
s
e
m

b
ly

, 
C

lu
tc

h
 L

e
v
e

r 
1

5
5

5
8
 

1
 

5
0
 

P
in

, 
R

o
ll,

 1
/4

 x
 1

 1
/8

  
1

6
4

2
4
 

2
 

2
2
 

C
lu

tc
h

 &
 B

ra
k
e

 A
s
s
e
m

b
ly

 
1

5
5

5
9
 

1
 

5
1
 

P
in

, 
B

a
y
o

n
e

t 
1

5
9

9
2
 

1
 

2
3
 

S
u

p
p

o
rt

 A
s
s
e
m

b
ly

 
1

5
5

6
3
 

1
 

5
2
 

N
a

m
e
p

la
te

 
1

6
5

9
7
 

1
 

2
4
 

F
in

a
l 
D

ri
v
e

 A
s
s
e

m
b

ly
 

1
5

5
6

2
 

1
 

5
3
 

W
a

s
h

e
r,

 T
h

ru
s
t 

1
6

8
9

5
 

1
 

2
5
 

S
p

a
c
e

r 
1

4
8

4
8
 

1
 

5
4
 

R
in

g
, 
R

e
ta

in
in

g
 

1
6

8
9

6
 

1
 

2
6
 

D
ri

v
e

 a
n
d

 S
a

fe
ty

 B
ra

k
e

 A
s
s
e

m
b

ly
 

1
5

5
6

4
 

1
 

5
5
 

L
e

v
e

r 
1

6
6

1
5
 

1
 

G
E

N
E

R
A

L
 A

S
S

E
M

B
L
Y

 P
A

R
T

S
 L

IS
T

 F
IG

. 
2

 

4 

†
 I
n

c
lu

d
e

s
 P

a
rt

 #
 1

6
6

0
2

 (
In

n
e

r 
R

a
c
e

),
 P

a
rt

 #
 1

6
6

0
0

 (
R

e
ta

in
in

g
 R

in
g

),
 P

a
rt

 #
 1

6
8
9

6
 (

R
e

ta
in

in
g
 R

in
g

) 
a
n

d
 P

a
rt

 #
 1

6
8

9
5

 (
W

a
s
h

e
r)

. 
 





ITEM PART NAME PART # QTY. ITEM PART NAME PART # QTY. 

1 Key, 5/16 Sq x 2 1/2 16633 1 38 Key 16652 1 

2 Shim .031 thk 16820 A.R. 39 Key 16380 1 

 Shim .062 thk 16821 A.R. 40 Key 14889 1 

3 Screw, Cap 1/2-20 x 1 1/2 14873 4 41 Shim .060 thk 16653 A.R. 

4 Stud 14900 2 42 Shim .030 thk 16654 A.R. 

5 Plate, Pressure 14875 1 43 Shim .015 thk 16655 A.R. 

6 Plate, Brake 14901 2 44 Shim .010 thk 16656 A.R. 

7 bolt 14874 1 45 Screw, Cap 1/4– 28 x 3/4 16672 15 

8 Washer 14872 1 46 Screw, Cap 1/4– 28 x 5/8 16851 6 

9 Thimble 14871 4 47 Screw, Cap  16673 4 

10 Gasket 16638 1 48 Screw, Cap  16701 4 

11 Gasket 16639 1 49 Nut, 3/8-24 Hex 16703 4 

12 Gasket 16640 1 50 Nut, 1/2-20 Hex 16310 2 

13 Gasket 16641 A.R. 51 Nut, Lock 16667 1 

14 Spacer 14878 1 52 Nut, Lock 16668 1 

15 Spacer 16649 1 53 Washer, Plain 3/8 02244 4 

16 Spacer 14879 1 54 Washer, Lock 1/4 03267 22 

17 Sleeve 14880 1 55 Washer, Lock 3/8 16449 8 

18 Gear, Spiral, Bevel 14881 1 56 Washer, Lock 16676 1 

19 Gear, Spiral, Bevel 14882 1 57 Washer, Lock 16677 1 

20 Sleeve & Disc Assembly 15569 1 58 Plug, Pipe 1/2 NPT 16206 2 

21 Shaft, Worm 14885 1 59 Plug, Pipe 3/4 NPT 16628 2 

22 Gear, Worm 14886 1 60 Wire, .056 Dia x 6” Long - 1 

23 Sleeve 14887 1 61 Wire, .056 Dia x 22” Long - 1 

24 Shaft, Worm Gear Drive 14888 1 62 Plug, Pipe 3/8 NPT 16442 1 

25 Disc 16645 2 63 Fitting Relief 16627 1 

26 Cap, Bearing 14890 1 64 Bearing, Ball 16643 2 

27 Cover, Drive Housing 14891 1 65 Bearing, Ball 16661 1 

28 Cap, Bearing 14892 1 66 Bearing, Ball 16662 1 

29* Shaft 15571 1 67 Bearing, Ball 16663 1 

30 Cover, Safety Break Housing 14894 1 68 Bearing, Ball 16664 2 

31 Shaft Assembly 15682 1 69  Seal, Oil 16650 1 

32 Cage, Bearing 14897 1 70 Seal, Oil 16675 1 

33† Housing Drive 14876 1 71 Ring, Retainer 16644 1 

34 Housing, Safety Brake 14898 1 72 Ring, Retainer 16669 2 

35 Stud 14899 4 73 Ring, Retainer 16670 1 

36 Spring 16651 4 74 Ring, Retainer 16671 1 

37 Clutch, One Way 16642 2 75 Nut, Nylon Lock, 3/8-24 16400 4 

DRIVE & SAFETY BRAKE PARTS LIST FIG. 3 

6 * Includes Part # 16646 (Roller Bearing) and Part # 16377 (Retaining Ring)  † Includes Part # 14877 (Sleeve) 





IT
E

M
 

P
A

R
T

 N
A

M
E

 
P

A
R

T
 #

 
Q

T
Y

. 
IT

E
M

 
P

A
R

T
 N

A
M

E
 

P
A

R
T

 #
 

Q
T

Y
. 

1
 

S
p

a
c
e

r 
1

4
8

5
7
 

1
 

1
6
 

S
c
re

w
 C

a
p

, 
1
/2

-2
0

 x
 1

 1
/2

 
1

7
6

8
1
 

8
 

2
 

R
in

g
 

1
4

8
5

8
 

1
 

1
7
 

S
c
re

w
, 
S

e
t 
5

/1
6
-2

4
 x

 3
/4

 
1

6
6

3
1
 

1
 

3
 

G
a

s
k
e

t 
1

6
6

1
8
 

1
 

1
8
 

N
u

t 
1

/2
-2

0
 

1
6

3
1

0
 

4
 

4
 

S
tu

d
 

1
4

8
5

9
 

4
 

1
9
 

W
a

s
h

e
r,

 L
o

c
k
 1

/4
 

0
3

2
6

7
 

1
0
 

5
 

C
a

p
, 
B

e
a
ri
n

g
 

1
4

8
6

0
 

2
 

2
0
 

W
a

s
h

e
r,

 L
o

c
k
 1

/2
 

0
9

3
2

4
 

4
 

6
 

G
a

s
k
e

t 
1

6
6

1
9
 

1
 

2
1
 

B
e

a
ri
n
g

, 
C

o
n
e

 
1

6
6

2
5
 

2
 

7
 

W
a

s
h

e
r,

 T
h

ru
s
t 

1
4

8
6

1
 

2
 

 
B

e
a

ri
n
g

, 
C

u
p
 

1
6

6
2

6
 

2
 

8
 

S
h

a
ft
, 
Id

le
r 

1
4

8
6

2
 

1
 

2
2
 

B
e

a
ri
n
g

, 
O

u
te

r 
R

a
c
e
 

1
6

6
2

4
 

1
 

9
 

G
e

a
r,

 H
e

lic
a

l 
1

4
8

6
3
 

2
 

 
B

e
a

ri
n
g

, 
In

n
e
r 

R
a

c
e
 

1
6

6
0

1
 

1
 

1
0
 

C
o

v
e

r 
1

4
8

6
4
 

1
 

2
3
 

P
lu

g
, 
P

ip
e

 3
/8

 
1

6
4

4
2
 

1
 

1
1
 

H
o

u
s
in

g
, 
F

in
a

l 
D

ri
v
e
 

1
4

8
6

5
 

1
 

2
4
 

P
lu

g
, 
P

ip
e

 3
/4

 
1

6
6

2
8
 

2
 

1
2
 

S
h

im
 .
0

0
2

 t
h

k
 

1
6

6
2

0
 

A
.R

. 
2

5
 

F
it
ti
n

g
, 
R

e
lie

f 
1

6
6

2
7
 

1
 

1
3
 

 
 

 
2

6
 

B
e

a
ri
n
g

, 
O

u
te

r 
R

a
c
e
 

1
6

6
2

3
 

1
 

1
4
 

S
h

im
 .
0

0
5

 t
h

k
 

1
6

6
2

2
 

A
.R

. 
 

B
e

a
ri
n
g

, 
In

n
e
r 

R
a

c
e
 

1
6

6
0

1
 

1
 

1
5
 

S
c
re

w
 C

a
p

, 
1
/4

-2
8

 x
 1

/2
 

1
6

6
4

2
 

1
0
 

2
7
 

P
in

, 
R

o
ll 

1
/4

 x
 5

/8
 

0
5

0
2

9
 

2
 

F
IN

A
L

 D
R

IV
E

 A
S

S
E

M
B

L
Y

 P
A

R
T

S
 L

IS
T

 F
IG

. 
4

 

8 





IT
E

M
 

P
A

R
T

 N
A

M
E

 
P

A
R

T
 #

 
Q

T
Y

. 
IT

E
M

 
P

A
R

T
 N

A
M

E
 

P
A

R
T

 #
 

Q
T

Y
. 

1
 

L
e

v
e

r 
1

6
6

1
5
 

1
 

1
4
 

P
in

, 
R

o
ll 

1
/4

 x
 1

 1
/2

 
0

3
9

5
5
 

2
 

2
 

S
h

a
ft
, 
C

lu
tc

h
 

1
4

9
0

3
 

1
 

1
5
 

S
c
re

w
, 
C

a
p

 1
/2

-2
0

 x
 5

/8
 

1
6

6
8

4
 

1
 

3
 

S
p

ri
n

g
, 

D
e

te
n
t 

1
6

6
1

2
 

1
 

1
6
 

S
c
re

w
, 
C

a
p

 5
/8

-1
8

 x
 4

 1
/2

 
1

6
6

8
5
 

4
 

4
 

P
in

, 
F

o
rk

 
1

4
6

1
4
 

2
 

1
7
 

W
a

s
h

e
r,

 L
o

c
k
 1

/2
 

0
9

3
2

4
 

1
 

5
 

S
c
re

w
, 
C

a
p

. 
D

e
te

n
t 

1
4

8
4

6
 

1
 

1
8
 

W
a

s
h

e
r,

 L
o

c
k
 5

/8
 

1
6

6
8

6
 

4
 

6
 

F
o

rk
, 
C

lu
tc

h
 

1
4

9
0

2
 

1
 

1
9
 

W
a

s
h

e
r,

 L
o

c
k
, 
E

x
te

rn
a

l 
T

e
e

th
 

1
6

6
8

3
 

1
 

7
* 

B
ra

k
e

 L
in

in
g
 

1
6

6
1

6
 

1
 

2
0
* 

R
iv

e
t,
 B

a
s
s
 3

/1
6

 x
 3

/4
 

1
6

6
1

7
 

1
0
 

8
†
 

B
ra

c
k
e

t,
 C

lu
tc

h
 S

h
a

ft
 

1
5

5
6

1
 

1
 

2
1
 

P
in

, 
R

o
ll 

1
/4

 x
 5

/8
 

0
5

0
2

9
 

4
 

9
* 

P
la

te
, 
C

lu
tc

h
 w

/o
 B

ra
k
e

 L
in

in
g
 

1
4

8
6

6
 

1
 

2
2
 

B
a

ll 
1

7
/3

2
 

1
6

6
7

8
 

2
 

 
P

la
te

, 
C

lu
tc

h
 w

it
h

 B
ra

k
e

 L
in

in
g
 

1
5

5
6

0
 

1
 

2
3
 

B
a

ll 
1

1
/1

6
 

1
6

6
7

9
 

2
 

1
0
 

S
p

ri
n

g
, 

D
ru

m
 S

h
a

ft
 

1
6

7
1

0
 

1
 

2
4
 

 P
lu

g
, 
P

ip
e

, 
C

S
K

, 
1

/2
 

1
6

2
0

6
 

1
 

1
1
 

S
le

e
v
e

, 
D

e
te

n
t 

1
4

8
4

2
 

1
 

2
5
 

F
it
ti
n

g
, 
L

u
b

e
 

1
6

6
0

4
 

2
 

1
2
 

R
in

g
, 
S

to
p
 

1
4

8
4

3
 

1
 

2
6
 

P
in

, 
R

o
ll 

1
/1

6
 x

 1
 3

/4
 

1
6

6
8

1
 

1
 

1
3
 

D
e

te
n

t 
1

4
8

4
4
 

2
 

2
7
 

W
a

s
h

e
r,

 T
h

ru
s
t 

1
6

6
8

0
 

1
 

C
L

U
T

C
H

 &
 D

IS
C

 B
R

A
K

E
 A

S
S

E
M

B
L
Y

 P
A

R
T

S
 L

IS
T

 F
IG

. 
5

 

* 
N

o
te

: 
 

F
o

r 
it
e

m
s
 7

, 
9

 a
n

d
 2

0
, 
A

s
s
e

m
b

le
d

 O
rd

e
r 

P
a

rt
 #

 1
5

5
6
0
 

 
 

 
M

o
d

e
ls

 C
D

-2
2

 &
 C

D
-2

8
 m

a
n

u
fa

c
tu

re
d

 p
ri
o

r 
to

 F
e
b

 1
5
th

, 
1

9
8

0
 h

a
v
e

 a
 s

in
g

le
 c

o
n

tr
o

l 
le

v
e

r 
fo

r 
c
lu

tc
h

 a
n
d

 d
is

c
 t

y
p

e
 

d
ra

g
 b

ra
k
e

. 

 
 

†
 W

h
e

n
 o

rd
e

ri
n

g
 i
te

m
 8

, 
n

o
te

 t
h

e
 f
o

llo
w

in
g

 w
e

ld
m

e
n

t 
s
u

b
s
ti
tu

ti
o

n
: 

A
. 

W
h

e
n

 t
h

e
 w

in
c
h

 h
a
s
 a

 m
o

d
e

l 
C

H
 L

e
v
e

l-
W

in
d

, 
o
rd

e
r:

 

 
1

–
 B

ra
c
k
e

t 
P

a
rt

#
 1

5
5
6

1
 

 
1

–
 S

p
a

c
e

r 
P

a
rt

#
 1

4
8

6
7
 

 
1

–
 S

p
a

c
e

r 
P

a
rt

#
1

4
8

6
8
 

B
. 

 W
h

e
n

 t
h

e
 w

in
c
h

 d
o
e

s
 n

o
t 
h

a
v
e

 a
 M

o
d

e
l 
C

H
 L

e
v
e

l-
W

in
d

, 
o

rd
e
r:

 

 
1

–
 B

ra
c
k
e

t 
P

a
rt

#
 1

5
5
6

1
 

 
1

–
 S

p
a

c
e

r 
P

a
rt

#
 1

4
8

6
7
 

10 





ITEM PART NAME PART # QTY. 

1* Drum Assembly, CD-22 or CD-28 - - 

2 Band Assembly 16694 1 

3 Spring 16695 1 

4* Frame Assembly, CD-22 or CD-28 - - 

5 Pin with Cotter 16696 1 

6 Yoke, Offset 16697 1 

7 Rod, Eye 16698 1 

8 Shaft, Hex 14918 1 

9 Lever 14611 1 

10 Collar, Stop 14916 2 

11 Lever 15546 1 

12 Pin with Cotter 16700 1 

13 Pin with Cotter 16348 1 

14 Band Brake Assembly 15534 1 

 BAND BRAKE ASSEMBLY PARTS LIST FIG. 6 

NOTE: Model CD-22 and CD-28 Winch Assemblies manufactured 
between Feb 15th, 1980 and July 31, 1991, have sepa-
rate control levers for clutch and band type drag brake. 

  

 * Reference only, not included in Band Brake Assembly. 

  

11 



ADAMS WINCHES 

A PRODUCT OF 
GENERAL MACHINE PRODUCTS (KT), LLC. 

Reprinted 083107 AK 


